

Therapeutic class	Product – DC granules
Neuro-functional Modifier	4-Amino pyridine 10 mg
Anti-Diabetic	Acarbose 25 mg / 50 mg / 100 mg
Cyclo-oxygenase inhibitor, Analgesic	Aceclofenac 100 mg
Analgesic, Anti- inflammatory	Aceclofenac + paracetamol 100 mg + 500 mg
Diuretics	Acetazolamide 250 mg
A Nutritional Supplement used primarily as a Mucolytic Agent	Acetilcisteina 6,67 mg
Antiviral	Aciclovir 400 mg
Anti-Infectives	Albendazole 400 mg
Antihypocalcemic	Alendronate Sodium 70 mg
Urology	Alfuzosin HCl 10 mg ER
Pain-Analgesics	Allopurinol 200 mg / 300 mg
Potassium Sparing Diuretics & a Thiazide Diuretics	Amiloride & Hydrochlorothiazide 5 mg+50 mg
Potassium Sparing Diuretics	Amiloride HCL 200 mg
Bronchodilator	Aminophylline hydrate 225 mg
Antidepressant	Amitriptyline HCL 10 mg /25 mg /50 mg
Cardiology	Amlodipine 5 / 10 mg
Neuro-Psychiatry	Aripiprazole 5 / 10 / 20 mg
Anti-cold, analgesic	Aspirin+paracetamol+Caffeine (240+180+15) mg
Cardiology	Atenolol 25 / 50 / 100 mg
Antilipidimic HMG-COA reductase inhibitor	Atorvastatin 10mg/20mg/40mg/80mg
HMG-COA reductase inhibitor & Antiplatelet	Atorvastatin+Aspirin (10+150)mg /(10+75)mg
Macrolide Antibiotic	Azithromycin 250 / 500 mg
Muscle Relaxant	Baclofen 10 mg
Blocker (Used in Cardio vascular Diseases)	Bisoprolol 5 / 10 mg
Antihypertensive	Bosentan 62,5 mg
Use in osteoporosis	Calcium and Vitamin D3 500mg+250IU
Antihypertensive	Candesartan 4mg/8mg/16mg/32mg
Antihypertensive	Candesartan+hydrochlorothiazide (8+12.5)mg /(16+12.5)mg /(32+12.5) mg
Anticonvulsant	Carbamazepine 200 mg
Anti-thyroid	Carbimazole 05mg/10mg/20mg
Antihypertensive	Carvedilol phosphate 3.125mg/6.25mg/12.5mg/25mg
Cephalosporin Antibacterial	Cefixime 100 mg / 200 mg
Anti Allergic	Cetirizine HCL 10 mg
Anti Allergic	Cinnarizine 25 mg
Fluroquinolone Antibacterial	Ciprofloxacin 250 / 500 / 750 mg
Antibacterial & antiprotozoal	Ciprofloxacin Hcl+ Tinidazole (500+400)mg
Antidepressant	Citalopram 10mg/20mg/30mg/40mg

Macrolide Antibacterial	Clarithromycin 250 mg /500 mg
General	Clomifene Citrate 25 / 50 / 100 mg
Antidepressant	Clomipramine HCl 10 mg / 25 mg
Anticonvulsant	Clonazepam 0.25 mg / 2 mg
Antiplatelet	Clopidogrel 75 / 150 / 300 mg
Antifungal	Clotrimazole 100mg/500mg
Serotonin Antagonist Anti- allergic	Cyproheptadine 4 mg
Urology	Dapoxetine HCL 30 / 60 mg
Antihistamine	Desloratadine 5 mg
Pain-Analgesics	Diclofenac Sodium
Antihypertensive	Diltazem HCl 300 mg
Antiemetic	Domperidone 10 mg
Antibacterial	Doxycycline 100 mg
Antihypertensive	Enalapril Maleate 2.5mg/5mg/10mg/20mg
Antihypertensive	Enalapril Maleate+ amlodipine (2.5+2.5)mg/(5+5) mg
Antiviral	Entecavir 0.5 / 1 mg
Ant tubercular	Ethambutol 200mg/400mg/600mg/800mg/1000mg
Pain-Analgesics	Etodolac 400 mg
Anti-asthmatic	Etofilline+ Theophylline SR tablets (77+23)mg/(231+69)mg/(115+35)mg
Anti-inflammatory	Etoricoxib 30 / 60 / 90 / 120 mg
Antacid	Famotidine 40mg
Cardiology	Fenofibrate 145 mg
Haemetinics / Vitamin Supplements	Ferrous Ascorbate + Folic Acid
Antihistamine	Fexofenadine 120 mg / 180 mg
Antifungal	Fluconazole 50 mg /100 mg / 150 mg
Anti-inflammatory	Flurbiprofen 100mg/200mg
Anti-lipidmic	Fluvastatin 80mg
Vitamin Supplements	Folic Acid 5 mg
Diuretics	Frusamide 40mg
Antibacterial	Fusidic acid 250 mg
Anti-anxiety	Gabapentin 300 mg
Antidiabetic	Glibenclamide 5 mg
Hypoglycemic	Gliclazide 80 mg
Hypoglycemic	Glimepiride 1mg/2mg/3mg/4mg
Antidiabetic	Glipizide 5 mg/10mg
Antifungal, antibiotic	Griseofulvin 125 mg / 250 mg
Antipsychotic	Haloperdol 5mg

Diuretics	Hydrochlorothiazide 25 mg
Pain-Analgesics	Hydroxychloroquine 200 mg
Sedative & Hypnotic	Hydroxyzine HCL 25 mg
Anticholinergic	Hyoscine Butyl bromide 10 mg
Antihypertensive	Ibesartan + Hydrochlorothiazide (150+12.5) mg/(300+12.5g)/(300+25)mg
Analgesic & Anti- inflammatory	Ibuprofen 200mg / 400mg/800 mg
NSAIDs	Ibuprofen + Famotidine(800+26.6)mg
Pain-Analgesics	Ibuprofen 200 mg + Paracetamol 400 mg
Analgesic & Anti- inflammatory	Ibuprofen+paracetamol (200+325)mg/(400+325)mg
Antidepressant	Imipramine HCL 10 mg/25mg
Cardiology	Indapamide SR 1.5 mg
Cardiology	Irbesartan + Hydrochlorthiazide
Antihypertensive	Irbesartan 75 / 150 / 300 mg
Iron Supplements	Iron III Hydroxide Polymaltose
Iron Supplements	Iron III Hydroxide Polymaltose + Folic Acid
Vasodilator, Anti-anginal	Isosorbide Dinitrate 5 mg / 10 mg
Antifungal	Ketoconazole 200 m
Anti-allergic	Ketotifen Fumarate 1 mg
Anti-viral	Lamivudine + Ziduvudine (150+150)mg
Antihistamine	Levocetirizine 5 mg
Antibacterial	Levofloxacin 250 mg / 500 mg
Anti-allergic	Loratadine 10 mg
Cardiology	Losartan Postassium + Hydrochlorthiazide
Cardiology	Losartan Potassium 25 / 50 / 100 mg
Anti-Diabetic	Metformin DC
Anti-allergic	Monteleukast 4 mg / 5 mg / 10 mg
Nephrology	Mycophenolate Mofetil 250 / 500 mg
Pain-Analgesics	Naproxen Sodium 250 / 500 mg
Cardiology	Nebivolol 5 mg
Cardiology	Nebivolol 5 mg + Hydrochlorothiazide 12.5 mg
Anti-Infectives	Ofloxacin 100 / 200 / 400 mg
Neuro-Psychiatry	Olanzapine 5 mg / 7.5 mg / 10 mg
Cardiology	Olmersartan 10 / 20 / 40 mg
Cardiology	Olmersartan 20 / 40 mg + Hydrochlorthiazide 12.5 mg
Gastroenterology	Ondansetron 4 mg / 8 mg
Neuro-Psychiatry	Paroxetine 10 / 20 mg

Neuro-Psychiatry	Pregabalin 50 mg / 75 mg / 150 mg
Neuro-Psychiatry	Quetiapine Fumarate 100 / 200 / 300 mg
Cardiology	Rosuvastatin 10 / 20 / 40 mg
Anti-Infectives	Roxithromycin 150 mg
Neuro-Psychiatry	Sertraline 25 / 50 / 100 mg
Nephrology	Sevelamer 800 mg
Urology	Sildenafil Citrate 25 / 50 / 100 mg
Urology	Sildenafil Citrate+ Dapoxetine HCl, 50+30, 100+60 mg
Anti-Diabetic	Sitagliptin 25 mg / 50 mg / 100 mg
Pain-Analgesics	Sulfasalazine 500 mg
Urology	Tadalafil 10 / 20 mg
Urology	Tadalafil 20 mg + Dapoxetine HCl 60 mg
Urology	Tamsulosin HCl 0.4 mg CR
Cardiology	Telmisartan 40 / 80 mg
Cardiology	Telmisartan 40 / 80 mg + Hydrochlorthiazide 12.5 mg
Gastroenterology	Urseodeoxycholic acid 200 mg / 250 mg / 300 mg
Cardiology	Valsartan 80 / 160 / 320 mg
Cardiology	Valsartan 80 / 160 / 320 mg + Amlodipine 5 / 10 mg
Cardiology	Valsartan 80 / 160 / 320 mg + Hydrochlorothiazide 12.5mg
Vitamin Supplements	Vitamin D3